
 
THE TOWN OF DENTON 

2010 COMPREHENSIVE PLAN 
 

 
 

 
 

Denton, Maryland 
September 13, 2010 

Prepared by Denton Planning Staff in Coordination with Denton Planning Commission 



2010 Comprehensive Plan 
Town of Denton, Maryland 
 

ACKNOWLEDGEMENTS

 

 

Special thanks to the following members of various committees and government departments for 
their time and assistance with the preparation of this Plan. This final version of the 2010 Town of 
Denton Comprehensive Plan is a rework of the 2007 Draft Comprehensive Plan that was not 
adopted by Town Council.  

Town Council 
Conway Gregory, Mayor 

Robert L. Clendaniel 

Dennis D. Porter 

Dean W. Danielson 

Agnes G. Case 

 

Planning Commission 
[...]
reduction. Caroline County supports the 100 percent implementation goal and will identify 
opportunities to assist Maryland Department of Agriculture (MDA) with increasing 
implementation of nutrient management plans for Caroline County farms.  
 
Chesapeake Bay Agreement 
 
In the 1987 Chesapeake Bay Agreement, Maryland made a commitment to reduce nutrient loads 
to the Chesapeake Bay. In 1992, the Bay Agreement was amended to include the development 
and implementation of plans to achieve these nutrient reduction goals. The Tributary Strategies 
developed in support of the 1992 Agreement provide a framework to support the implementation 
of non point source pollution controls in the Choptank River and LES basins.  
 



2010 Comprehensive Plan  5-13 
Town of Denton, Maryland 
 

In 2006, Caroline County Planning staff convened a workgroup composed of representatives 
from the County, incorporated municipalities, non profits, the County Farm Bureau, and other 
interested citizens to update a watershed characterization document for the Upper Choptank 
River Watershed, and to develop a similar document for the Tuckahoe Creek Watershed. The 
resulting document, released in 2007, is intended to establish the baseline information needed to 
develop a watershed plan. A Memorandum of Understanding circulated among the affected 
jurisdictions in which each signatory jurisdiction agrees to take the findings of the watershed 
characterization into consideration in its planning activities, Denton signed the MOU (Appendix 
3). Similar characterizations will be completed for the other major watersheds in the County, 
followed by the development of watershed plans.  
 
Tributary Strategies 
 
Tributary Strategies are river-specific cleanup strategies that detail the "on-the-ground" actions 
needed to reduce the amount of nutrients and sediment flowing into the Chesapeake Bay. When 
all 36 strategies are added together, cleanup plans will be in place in every part of the 
Chesapeake Bay’s 64,000 square-mile watershed. The strategies outline how the Bay’s six states 
and the District of Columbia will develop and implement a series of “best management 
practices” to minimize pollution. This includes planting new riparian forest buffers, upgrading 
sewage treatment plants, implementing nutrient management on farms, wisely managing storm 
water runoff, and other innovative programs to accelerate the restoration of the Bay and its 
rivers. 
 
Each strategy is tailored to that specific part of the Bay watershed - there is no "one size-fits-all" 
strategy for the entire Bay watershed. Pollution reduction actions needed in rural watersheds, like 
the Choptank River Basin, vary greatly from those needed in more urban areas. (Maryland 
Department of the Environment, Frequently Asked Questions) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



2010 Comprehensive Plan  5-14 
Town of Denton, Maryland 
 

 WWTP Discharge Location 
 
The Town of Denton’s Wastewater discharge location, off of Sharp Road on the East side of the 
Choptank River is illustrated on Map 5-5. 
 
   Map: 5-5  

 

WATER SUPPLY 
 
The Town of Denton’s water source is three potable wells in the Piney Point Aquifer. Two are 
operational wells. Well #3, drilled in 1970, is located off of Kerr Avenue and Md. Rt. 404 and 
has a pumping capacity of 439 gallons per minute (gpm). Well #5, drilled in 2000, is located 
south of Engerman Avenue and West of Park Lane has a pumping capacity of 510 gpm. The 
third well, Well #1, located off of Fifth and Gay Streets, has recently been abandoned because of 
silting problems. In 2009, the Town applied for financial assistance through the MDE Water 
Quality Infrastructure Program Capital Projects Financial Assistance program for the 
construction of new well. Well #6, Camp Road, will be 12 inches in diameter, 450 feet deep and 
has the pumping capacity of 700 gpm. The installation of the new well will help ensure adequate 
water capacity to the Town of Denton, however the new well does not increase systems capacity. 



2010 Comprehensive Plan  5-15 
Town of Denton, Maryland 
 

 
The average daily demand (refer to Table 5-2) in 2009, 2008 and 2007 (3 year average) for 
Denton’s water system was 405,667 gallons per day (gpd), about 53% of the systems permitted 
daily capacity. 
 

State design recommendations for water systems call for well capacity equal to the peak daily 
flow rate with the largest well out of service and remaining well(s) pumping 24 hours per day. 
Under current maximum daily demand of 1,000,000 gallons per day and a pumping capacity of 
439 gallons per minute (Well 3) with the largest well out of service (Well 5), the total well-field 
in Denton can produce 632,160 gallons per day.  Given the same condition but adding future 
Well 6, the number increases to 1,640,160 gallons per day.   

Water Storage Capacity 

Denton has three water storage tanks. One tank has a storage capacity of 100,000 gallons and 
two tanks have a storage capacity of 300,000 gallons each. Map 5-6 shows the location of 
Denton’s water towers and wells. 

 

 

Source: Denton Planning and Codes  

Table 5-2: Denton’s Water Supply 
3-Year Average daily 

demand (gpd) 
Permitted Daily Capacity 

(gpd) Allocated (gpd) Surplus (gpd) 

405,667 770,000 11,905 352,428 



2010 Comprehensive Plan  5-16 
Town of Denton, Maryland 
 

 Map 5-6:  DPW Water Resources 



2010 Comprehensive Plan  5-17 
Town of Denton, Maryland 
 

 

Water Distribution System 
 
The distribution system is a network of water main lines varying in size from 2 to 12 inches, two 
operational artesian wells and three elevated storage towers. Presently the Town produces its 
water from two operational artesian wells. For pathogenic disinfection the water is treated with 
Sodium Hypochlorite that is injected via peristaltic pumps located at the point of entry into the 
distribution system. The natural water quality warrants no other treatment methods. The water 
passes through the water meter at the main well, and is then distributed between the Town’s 
three storage tanks. The water is then distributed via gravity-flows through an estimated 20 miles 
of pipe. 
 
The details below reflect all actual improvement activity that has occurred since the year 2000 as 
well as planned improvement activity. 
 
Actual Improvement Activity 
 
Water lines in this category represent existing lines that were upgraded to 6-inch or greater. Most 
of these improvements were recommended in a study created by McCrone, Inc. in 1996. The 
lines were either undersized, failing or both. Replacing these lines has improved water quality 
and quantity for fire protection. 

• 8th Street from Franklin to Sunnyside 
• Market Street from 3rd Street to Gay Street 
• Gay Street Extended; from 10th Street to Market Street 
• 10th Street 
• Crystal Avenue; from 10th Street to approx. ½ of the way to 6th Street 
• 3rd Street from Market Street to Franklin Street 
• 3rd Street from Gay Street to High Street 
• High Street 
• Lockerman from High Street to the Middle School 

Planned Improvement Activity 
 
Water lines in this category represent future improvements needed and planned. These lines are 
either undersized, failing or both. 

• 5th Avenue from Market Street to Kerr Ave 
• Randolph Street from 1st to 2nd  
• Randolph Street from 4th to 5th  
• Randolph Street from 6th to 7th  
• 2nd Street from Randolph Street to Market Street 
• Gay Street from 2nd to 3rd  

 
 
 



2010 Comprehensive Plan  5-18 
Town of Denton, Maryland 
 

Additions 
 
Water lines in this category represent lines added to the existing system. The additions were 
necessary for new development needs, line looping or both. 

• Sharp Road from 5th to Lupine Lane 
• Loop created from 5th Avenue to Maryland Avenue through Parkview Estates 
• Legion Road from Engerman Avenue to Walsh Way 
• 6th Street from Fleetwood to the Town boundary line north (Goose Creek) 
• Camp Road from the old Town line (nursing home) to Savannah Overlook 
• Kathryn Court 
• Market Street from Pearson to Mila Street 

Source: Town of Denton, Department of Public Works 
 

WASTEWATER TREATMENT SYSTEM 
 
Photo 5-2:  Denton Wastewater Treatment Plan, 650 Legion Road, Denton, MD 

 
 
A series of facultative lagoons were constructed in 1964 and provided basic BOD, TSS and Fecal 
Coliform reduction prior to discharging into the Choptank River. At the time, there were no 
limitations or goals established for Nitrogen and Phosphorus reduction. 
 



2010 Comprehensive Plan  5-19 
Town of Denton, Maryland 
 

The Denton BNR WWTP was built in 1999 at the same location as the lagoons. The treatment 
plant operates by the activated sludge process with nitrogen conversion. Phosphorus removal by 
chemical precipitation is also provided. Included in the process is a head chamber, screening, grit 
removal, aeration reactor basins, secondary clarifiers, chlorination, dechlorination, and post 
aeration. Sludge handling consists of a sludge holding basin and sand/reed sludge drying beds. 
 
The Head Chamber is the first structure that raw sewage enters into. The purpose of this structure 
is to divert raw sewage flow to an emergency overflow basin. 
 
The raw wastewater flow passes through a mechanically cleaned bar screen via the influent 
channel. The mechanically cleaned bar screen is the primary device for removal of large debris 
from the wastewater flow stream. A manual bar screen is also provided for bypass of flow, for 
overflow or for maintenance down time of the mechanical screen. The screens protect the 
downstream plant equipment from being damaged by large debris in the wastewater stream such 
as rags, metal objects, sticks and other garbage. The screenings are collected in a dumpster and 
hauled off site for disposal. 
 
The Grit Chamber is located downstream of the mechanically cleaned bar screen to remove grit 
from the wastewater stream. The grit is removed from the influent flow in a chamber containing 
a rotating paddle that includes a vortex settling grit to the bottom of the chamber. The grit is 
removed from the chamber by a vortex recessed impeller pump and is pumped to a grit 
concentrator/clarifier and grit washing screen. Dewatered grit is deposited into the screenings 
dumpster. 
 
The headworks effluent flows by gravity to the reactor basin influent box where the flow is split 
equally to the two reactor basins. The Biolac reactors provide biological BOD, phosphorus, and 
nitrogen removal. Aeration to the reactors is accomplished using three positive displacement 
type blowers located in the operations building. Air enters the basins through a series of pipe 
headers and is diffused by diffuser tubes attached to the aeration chains. 
 
Mixed liquor from the two reactors flows by gravity to a splitter box where the flow is divided 
equally to the two secondary clarifiers, and chemicals for precipitation of phosphorus are added. 
Each clarifier is equipped with a peripheral discharge weir. Reactor effluent flows over the weir 
and into a sloped effluent launder for conveyance by gravity to the chlorination tank. Secondary 
sludge is withdrawn from the bottom of the clarifiers and pumped to the reactor basins. The three 
variable speed RAS pumps are in the sludge pumping station which is located between the 
secondary clarifiers. Excess sludge is also drawn from the bottom of the secondary clarifiers in 
the form of waste activated sludge. This sludge is pumped to the sludge holding tank. The two 
constant speed WAS pumps are located in the sludge pumping station. 
 
Chlorine is added to the secondary clarifier effluent at the secondary clarifier effluent weir. Then, 
the wastewater flow from the secondary clarifiers enters the dechlorination tank by gravity. A 
final v-notch weir meter measures the effluent flow in the tank. Sulfur dioxide is added to the 
stream in the dechlorination tank prior to the v-notch weir to dechlorinate the water. 
 



2010 Comprehensive Plan  5-20 
Town of Denton, Maryland 
 

A v-notch weir near the end of the dechlorination tank is used to add dissolved oxygen to the 
effluent stream. In the sludge holding tank, the sludge settles and thickens. The sludge is aerated 
by two blowers and coarse bubble diffusers located at the bottom of the tank. Sludge from the 
holding tank is deposited on sixteen sand/reed sludge drying beds. By a combination of 
evaporation, filtrate removal, and water uptake by the reed plants, a very high percentage of 
water is removed from the sludge. This very dense sludge may be stored on the beds for several 
years before requiring removal to an off-site location. (Town of Denton, Department of Public Works, 
2010) 
 

Wastewater Treatment Plant Capacity 
 
The Treatment Plant is designed for an average daily flow of 800,000 gallons and for a peak 
daily flow of 2.67 million gallons. Currently the plant operates at a three-year rolling average of 
394,667 gallons per day, which is 49% of the design capacity. 
 
The Town is in the process of upgrading the existing Wastewater Treatment Plant (WWTP) to 
meet enhanced nutrient removal (ENR) capabilities. The Town’s National Pollutant Discharge 
Elimination System (NPDES) permit for the facility was recently renewed, with ENR criteria in 
place. The permit stipulates that the facility must be ENR compliant by January 2012. The 
quality of the total nitrogen and total phosphorus discharged by the facility shall be limited at all 
times to 9,746 lbs/yr for nitrogen and 731 lbs/yr for phosphorus as stated in the NPDES permit. 
The capacity of the Denton WWTP will remain at 0.8 MGD with a peak of 2.67 MGD. Based 
upon performance data received for the years 2006 through 2008, the treatment system is capable 
of removing total nitrogen and phosphorus to effluent concentrations of less than 8 and 2 mg/l, 
respectively. (GMB, George, Miles and Buhr) 
 
There are only three WWTP’s that are scheduled or have been completed for ENR upgrades in 
the Choptank River Watershed. Easton’s upgrade is completed; Denton and Cambridge plant 
upgrades are scheduled for completion in 2011-2012. Figure 5-4 lists the three plants with ENR 
upgrades, plus the design flow of surrounding Towns and facilities. 
  



2010 Comprehensive Plan  5-21 
Town of Denton, Maryland 
 

Figure 5-4:  Wastewater Treatment Plants in the Choptank River Watershed 

 
Source: Maryland Department of the Environment, Status of the Choptank River 

 
The primary way that the WWTP capacity is set is by the County Comprehensive Water and 
Sewer Plan. Any County proposed changes must be approved by the Maryland Departments of 
Planning (MDP) and the Environment (MDE) before they are adopted. The State agencies look 
at items such as available water and wastewater, priority funding areas, smart growth, etc.  
 
Once a design flow for wastewater is established in the Water and Sewer Plan, MDE will set 
permit limitations based on the Chesapeake Bay Tributary Strategy and any local Total Daily 
Minimum Loads, whichever requires the stricter limits. Although flow itself is almost never a 
permit limit, the cap on pound loading set for nitrogen and phosphorus can establish a de facto 
maximum design flow based on the lowest concentrations of nitrogen and phosphorus that can be 
achieved by Enhanced Nutrient Removal (ENR) technology. 
 
For example, a WWTP may have a total nitrogen (TN) allocation either from the Chesapeake 
Bay Tributary Strategy or from the Choptank River TMDL of 12,200 lbs/yr (based on ENR-level 
treatment of 4.0 mg/l TN and a design flow of 1.0 MGD). If a WWTP can be designed to achieve 
3.0 mg/l TN (the practical limit of technology), then the design flow can be increased by 33% up 
to 1.33 MGD. Therefore, as long as the flow increase is consistent with the County Water and 
Sewer Plan, the permit flow can be increased. As stated in Caroline County’s Comprehensive 
Plan 2010, even though upgrades to BNR and ENR treatment levels could result in a significant 